



QUALITY SYSTEM CERTIFICATE

Code of the certification body: **1-421-001-015**
Number of the certificate: **IN01 / A0970111Q**

This is to certify that the Management System of

Afyun Plywood Industries

**154A & 154B, Industrial Area, Baikampady, Surathkal, Hobli,
Mangalore - 575011, India.**

is in compliance with the Standard

ISO 9001:2015

This Certificate is applicable to the following activities:

MANUFACTURE & SUPPLY OF ALL TYPES OF PLYWOOD.

Validation of this certificate: **06/06/2026**




Ing. Jan Gašper
director

Certification is granted by: **CVI, s.r.o.**, MPCL 3170/31, 058 01 Poprad, Slovakia – EU

System first certified
06/06/2025

Current issue on
06/06/2025

Expiry date
06/06/2028

subject to passing two surveillance audits during 6-12 months and 18-24 months of the certification.

For precise and up-to-date information on possible changes in the status of the certification referred to in this certificate,
please phone to the number: **+421 948 037 277** or e-mail to the address: **cvi@cvi.sk**
or contact

Veritas CVI Certifications

S-34, Second Floor, Eldeco Station 1 Mall, Sector-12, Faridabad-121007, India

Phone: **+91 9810088773, 9810788773 & 9315113727** website : **www.cvi.in** Email: **veritascvi@gmail.com, iso@cvi.in, cvi@cvi.in**

CONFORMANCE VERIFICATION INTERNATIONAL

**For any other
communication**

Address: Hubli Branch Office-1st Floor, KS
Financial Corporation Building,
Pune Bangalore Road(Hubli-
Dharwad Highway), Rayapur,
Dharwad,
DHARWAD,KARNATAKA,580009

Phone: 08362957898

Fax:

E-Mail: hubo@bis.gov.in

Web: www.bis.org.in,
www.manakonline.in

BUREAU OF INDIAN STANDARDS**Attachment to Licence No. CM/L- 6800129442**

CM/L-No	Name of the Licensee with the Factory Address	Name of the Product	Indian Standard No.
6800129442	AFYUN PLYWOOD INDUSTRIES -PLOT NO. 154A & 154B, INDUSTRIAL AREA, , BAIKAMPADY, MANGALORE , MANGALORE : 575011	Fire Retardant Plywood - Specification (Third Revision)	IS 5509 : 2021

Endorsement No. 1 Dated 04-Jul-2024

Whereas, the licence was valid upto Fifteenth June Two Thousand Twenty Four.

Now, consequent upon renewal, the validity of the licence given in schedule of has been extended from Fifteenth June Two Thousand Twenty Four to Fourteenth June Two Thousand Twenty Five

And, whereas the renewal was deferred till 04-Jul-2024 and licensee was not allowed to use or apply the Standard Mark from 15-Jun-2024 to 04-Jul-2024.

Other terms and conditions of licence remain same.

Branch Head (Hubli Branch Office)

Manak Bhavan, 9 Bahadur Shah Zafar Marg, New Delhi 110002, 9 Bahadur Shah Zafar Marg, ,DELHI,110002

Contact No: +91 11 23230131,
23233375, 23239402

Fax: +91 11 23234062, 232

Email: info@bis.gov.in

Certification Services International,

34523 Ranch Dr.
Brownsville, OR 97327
USA

CERTIFICATE OF APPROVAL

Certification Services International, LLC accredited Product Certification Agency ISO/IEC 17065 under International Accreditation Service and under executive order W-24-037 "TPC-37" has met the requirements for ARB approved third party certifiers and EPA TSCA Title VI third party certifiers hereby certifies that:

AFYUN PLYWOOD INDUSTRIES

#154A & 154B, INDUSTRIAL AREA, BAIKAMPADY,
SURATHKAL HOBLI,
PIN - 575011, MANGALORE
INDIA

has demonstrated through inspection audit and testing, the capability in meeting the process requirements under Sections 93120-93120.12, California Code of Regulations (CARB regulation) and TSCA Title VI, Part 770, United States Code of Federal Regulations, title 40 (EPA Regulation) to provide compliant composite wood products as listed under the scope below.

Scope of Certification: **CARB 93120 Phase 2 and EPA TSCA Title Vi part 770**

Certified Product: **HWPW-VC 4mm - 40mm**

Resin System: **UF PF**

Certificate Number: **CSI-24296**

Issue Date: **27th January 2025**


President

Certification Services International, LLC

This certificate expires one year from the date of issue.



Universal Testing and Research Centre

(A division of Sustainable Stewardship Private Limited)

Peera Garhi, New Delhi - 110087, INDIA

E-mail: lab@universaltesthouse.com, Tel.: +91-9810150076

An ISO 17025: 2017 accredited laboratory

Test Report

Issued to: M/s AFYUN PLYWOOD INDUSTRIES # 154b, Industrial Area, Baikampady, Surathkal Hobli, Mangalore, Karnataka - 575011	Report No: UTRC/22120602
Date of Manufacturing: NIL	Report Date: 31/12/2022
Document Number: UTRCQR-36	Date of Completion: 30/12/2022
Page: 01	Date Received: 06/12/2022

Sample Description: External Plywood (2440x1220x12mm)

Sample Identification: Nil

Testing Standard: EN 13986

Sr. No.	Performance Characteristic	Clause	Method	Result
1.	Durability against ageing (Bending Strength)	5.1	EN 310	Longitudinal: 54.5 N/mm ² Lateral: 54.9 N/mm ²
2.	Bending stiffness (Modulus Of Elasticity)	5.2	EN 310	Longitudinal: 6548.9 N/mm ² Lateral: 5568.2 N/mm ²
3.	Bonding Quality	5.3	EN 314-1	Class 3
4.	Durability (Moisture Resistance)	5.6.5	EN 314-1	Immersion in boiling water pass
5.	Release of Formaldehyde	5.7	EN 717-1	E1
6.	Reaction to fire	5.8	EN 13501-1	Class: D-s2, d0
7.	Water vapor Permeability	5.9	EN ISO 12572:2001	Factor Wet: 90 Factor Dry: 220
8.	Thermal conductivity	5.12	EN 12664	0.20 W/mK
9.	Biological durability	5.17	EN 335	UC 3

Mukul Garg

Reviewed By

Sudhir Kumar Mishra

Authorised Signatory

Digitally signed by
SUDHIR KUMAR MISHRA
Date: 2023.01.19
11:32:57 +05'30'

Note:

- The results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied.
- Total liability of our lab is limited to the invoiced amount.
- Samples will be destroyed after 90 days from the date of test report unless otherwise specified.
- This report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of law and should not be used in any Advertising media without our special permission in writing.
- Report refer to the sample submitted to us and not drawn by us unless mentioned otherwise.

**** End of Report****

Page 1 of 1

FORESTWOOD INDUSTRIES INC.

CERTIFICATE OF CONFORMANCE

Phase 2 - Hardwood Plywood-Veneer Core (HWPW-VC)

(Product Name)

Relating to Forestwood Industries, Inc. (CFC-30) Qualification of Manufacturer's Section 93120.12 Appendix 2, Title 17, California Code of Regulations (CARB) and Part 770, title 40 of the United States Code of Federal Regulations (EPA)

FWI-243 Afyun Plywood Industries

CARB ATCM 93120 & EPA TSCA Title VI CERTIFIED MANUFACTURER

The manufacturer demonstrates compliance to Section 93120.12 Appendix 2, Title 17, of the California Code of Regulations (CARB) and Part 770, title 40 of the United States Code of Federal Regulations (EPA) at the manufacturer's production line at:

815th, Industrial Area, Baikampudy, Surathkal Hobli,
Mangalore - Karnataka - 575011 India

Products can be represented as complying to both Section 93120.12 Appendix 2, Title 17, California Code of Regulations (CARB) and Part 770, title 40 of the United States Code of Federal Regulations (EPA). Products being represented as complying to the regulations must be labeled in accordance with the applicable regulations.

Charles Zimmerman
President
Forestwood Industries, Inc.

Date of initial certification: 09/22/2023
Valid until: 12/31/2025

Gary Poserina
Quality Control Manager
Forestwood Industries, Inc.



www.forestwoodinc.com
Forestwood Industries, Inc.
PO Box 922, Wading River, NY 11792





CERTIFICATE

Certificate no. 16385

AFYUN
PLYWOOD

Afyun Plywood Industries
#10/100/1, Muthugoundanpudur Post, Suler Taluk,
Coimbatore-641 407, Tamil Nadu, India

QS ZÜRICH AG certifies that the management system of the above mentioned company and location(s) has been evaluated and meets the requirements established by the following rules:

ISO 9001: 2015

ISO 14001: 2015

ISO 45001: 2018

The management system includes:

Manufacture & Supply of Plywood and Block Board

During the period of validity of this certificate, the management system of the company must always comply with the requirements of the certified standards.

For updated amendments within the scope of certification of the present certificate, please refer to

<http://www.quality-service.ch/>



Audit date:

Date of issue:

Expiration date:

Subject to successful surveillance audit

20.01.2022

01.03.2022

28.02.2025

QS ZÜRICH AG
P.O. Box 6335
CH-8050 Zürich
info@quality-service.ch



Management



Universal Testing & Research Centre

A division of Sustainable Stewardship Pvt. Ltd.

487/59, Village Peera Garhi
Near Muthool Finance Limited
Paschim Vihar, New Delhi - 110087
Tel: +91 9810557685, 9810124221
Email: lab@universaltesthouse.com
Web: www.universaltesthouse.com



TEST REPORT

Issued to: Afyun Plywood Industries		ULR No. TC915024000000341F
#154 B, Industrial Area Baikampadi, Surathkal Hobli		Report No: UTRC/24110802
Mangalore, India-575011		
Document Number: UTRCQR-36		Report Date: 13/11/2024
Adhesive Type: Nil	Grade/Type: P.F.	Date of Completion: 13/11/2024
Batch No/Control Unit No: Nil		Date of Start of Testing: 08/11/2024
Date of Manufacturing: 29/10/2024		Date Received: 08/11/2024
Condition of Sample: Good		Environmental Conditions: 20±5°C

Sample Description : Plywood, Thickness-19mm, Type-E0

S. No.	Test Parameter	Unit	Method	Result
1.	Formaldehyde Content	mg/l	IS 1460:2021	0.07

****End of Report****

Sudhir Kr. Mishra

Test Cell Manager

Reviewed By

Note :

- The results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied.
- Total liability of our lab is limited to the invoiced amount.
- Samples will be destroyed after 90 days from the date of test report unless otherwise specified.
- This report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of Law and should not be used in any Advertising media without our special permission in writing.
- Report refer to the sample submitted to us and not drawn by us unless mentioned otherwise



MUKUL GARG

Quality Manager

Authorised Signatory

Page 1 of 1



Confederation of Indian Industry

Membership Certificate

This is to certify that

Afyun Plywood Industries

is an Annual Member of Indian Green Building Council (IGBC)

Bearing Membership No IGBCMM220773

This certificate shall be valid up to December 2025

K S Venkatagiri
Executive Director
CII - IGBC

B Thangarajan
Chairman
Indian Green Building Council

C Shekar Reddy
Vice Chairman
Indian Green Building Council

Indian Green Building Council

C3 - Sarvodaya Building, Green Business Centre, Survey No. 54, Near Hitech City, R.R. Dist., Hyderabad - 500 084.
T. +91 40 4418 5132/33 F. +91 40 4418 5189 E. igbc@igbc.in www.igbc.in